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Introduction

Until recently, primary care providers’ role has been restricted to treating medical complications of
alcohol misuse and referring patients for specialized alcohol treatment. However, primary care is an
ideal setting for the long-term management of alcohol disorders. Primary care practitioners can
provide ongoing advice (1); there is evidence that the length of treatment has a greater impact on
outcome than the intensity of treatment (2). Surveys suggest that patients would much prefer to
receive treatment in a primary care setting than in a formal addiction setting. Addiction treatment in
a primary care setting also enables the provision of ongoing medical care to the addicted patient.
Controlled trials, cohort studies, and a systematic review have demonstrated that patients with a
substance-related medical condition had reductions in hospitalizations, emergency room visits,
health care costs, and possibly mortality if their primary care practitioner had addiction medicine
training, or if addiction treatment was integrated with primary care (3-6). However, despite
compelling evidence for primary care provider involvement with alcohol use disorders, clinicians do
not consistently screen for alcohol or drug problems, counsel their addicted patients, or refer
patients to formal treatment (7). A strong and growing body of evidence indicates that these
interventions are effective, easily learned, and practical in a primary care setting. What follows is a
brief overview of these interventions.



Diagnostic continuum of alcohol problems

Alcohol use occurs along a spectrum of severity: abstinence, low-risk drinking, at-risk drinking, and
alcohol use disorder (AUD).

Low-risk drinking
The Canadian Centre for Substance Abuse released these low-risk drinking guidelines in 2010 (8):

Note: These guidelines are not intended to encourage people who choose to abstain for cultural, spiritual or other
reasons to drink, nor are they intended to enconrage people to commence drinking to achieve health benefits. People

of low bodyweight or who are not accustomed to alcohol are advised to consume below these maximum limits.

Guideline 1
Do not drink in these situations:
e When operating any kind of vehicle, tools, or machinery
e Using medications or other drugs that interact with alcohol
e Engaging in sports or other potentially dangerous physical activities
e  Working
e Making important decisions
e If pregnant or planning to be pregnant
e Before breastfeeding
e While responsible for the care or supervision of others

e If suffering from serious physical illness, mental illness, or alcohol dependence

Guideline 2

If you drink, reduce /ong-term health risks by staying within these average levels:
Women: 0-2 standard drinks” per day, no more than 10 standard drinks per week
Men: 0-3 standard drinks” per day, no more than 15 standard drinks per week

Always have some non-drinking days per week to minimize tolerance and habit formation. Do
not increase drinking to the upper limits as health benefits are greatest at up to one drink per day.

Do not exceed the daily limits specified in Guideline 3.




Guideline 3
If you drink, reduce short-term risks by choosing safe situations and restricting your alcohol intake:
e Risk of injury increases with each additional drink in many situations. For both health and
safety reasons, it is important not to drink more than three standard drinks” in one day for
a woman and four standard drinks” in one day for a man.
¢ Drinking at these upper levels should only happen occasionally and always be consistent
with the week/y limits specified in Guideline 2. It is especially important on these occasions
to drink with meals and not on an empty stomach; to have no more than two standard
drinks” in any three-hour period; to alternate with caffeine-free, non-alcoholic drinks; and
to avoid risky situations and activities. Individuals with reduced tolerance, whether due to
low bodyweight, being under the age of 25 or over 65 years old, are advised to never
exceed Guideline 2 upper levels.

Guideline 4

When pregnant or planning to be pregnant:

The safest option during pregnancy or when planning to become pregnant is to not drink alcohol at all. Alcohol in
the mothet's bloodstream can harm the developing fetus. While the risk from light consumption
during pregnancy appears very low, there is no threshold of alcohol use in pregnancy that has
been definitively proven to be safe.

Guideline 5

Alcohol and young people:

Uptake of drinking by youth should be delayed at least until the late teens and be consistent with local legal
drinking age laws. Once a decision to start drinking is made, drinking should occur in a safe
environment, under parental guidance and at low levels (i.e., one or two standard drinks” once or
twice per week). From legal drinking age to 24 years, it is recommended women never exceed two
drinks per day and men never exceed three drinks in one day.

“A standard drink is defined as a 341 ml (12 oz.) bottle of 5% strength beer, cider, or cooler; a 142
ml (5 oz.) glass of 12% strength wine; or a 43 ml (1.5 oz.) shot of 40% strength spirits.

At-risk drinking
At-risk drinkers have the following properties:
(a) Patient drinks above recommended guidelines.
(b) Patient may have alcohol-related problems.
e Psychological problems: insomnia, anxiety, depression
e Social problems: spending inadequate time with family, reduced work performance, impaired
driving charges
e Physical problems: gastritis, hypertension, fatty liver, recurrent trauma, sexual dysfunction
(c) Patient does not meet the DSM-V criteria for an alcohol use disorder.



Alcohol use disorder (AUD)

The DSM-V gives the following criteria for an AUD (9):

(a) Alcohol taken in larger amounts or over a longer period of time than intended.

(b) Repeated unsuccessful efforts to reduce use.

(c) Great deal of time spent obtaining or using alcohol, or recovering from its effects.

(d) Strong cravings or urges to drink.

(e) Recurrent use resulting in a failure to fulfill major responsibilities.

(f) Continued use despite alcohol-related social or interpersonal problems.

() Reduction of major activities because of alcohol (e.g., missing work, spending less time with
children or spouse).

(h) Repeatedly drinking in situations or activities where intoxication is dangerous.

(i) Continued use despite knowledge of alcohol-related physical or psychological problems.

(j) Tolerance (need to drink more to achieve the same effect, or diminished effects with continued
use of the same amount of alcohol).

(k) Withdrawal (e.g., tremors, sweating and/or anxiety in morning or afternoon, relieved by
drinking; withdrawal seizures).

Patients who meet two or three of these criteria have a mild AUD, four to five criteria indicate a
moderate AUD, and six ot mote indicate a severe AUD.

Screening and identification

Alcohol consumption history
e Ask all adolescent and adult patients at baseline and annual physical.
e Elicit a specific weekly consumption.
e Convert responses into standard drinks: 12 oz. of beer, 5 oz. of wine, or 1.5 oz. of spirits.

e Ask about patients’ maximum consumption on one day in the past one to three months.

Common errors in alcohol history
e Not asking,
e Accepting vague answers (e.g., “I just drink socially”).
e Not converting to standard drinks (most people pour large drinks at home).

e Missing binge consumption (many patients do not mention periodic heavy consumption
when asked about “average” or “typical” drinking).



Screening questionnaires
e Three common surveys: CAGE (10-12), binge drinking question (13), AUDIT (14).
e Best as waiting room questionnaire, but can be incorporated into clinical interview.
e Sensitivity for detecting alcohol problems in primary care 70-80%.

e DPositive screens require further assessment.

(1) CAGE questionnaire

Have you ever felt you ought to CUT DOWN on your drinking?

Have people ANNOYED you by criticizing your drinking?

Have you ever felt bad or GUILTY about your drinking?

Have you ever had a drink first thing in the morning to steady your nerves or get rid of a hangover
(EYE-OPENER)?

" A positive screen is 2/4 for men, 1/4 for women.
"CAGE is retrospective; it may indicate a past problem rather than a current one.

(2) Binge-drinking question

How many times in the past year have you had five (men)/four (women) or more drinks in one day?

“Once or more is a positive screen.




(3) Alcohol use disorders identification test (AUDIT)

1. How often do you have a drink containing alcohol?

0 Never 1 Monthly or 2 2-4 timesper |3 2-3timesper |4 4+ times per
less month week week

2. How many drinks containing alcobol do you have on a typical day when you are drinking?

0 1-2 |1 34 2 56 13 79 4 10+

3. How often do you have 6 or more drinks on one occasion?

0 Never 1 Less than 2 Monthly 3 Weekly 4 Daily or
monthly almost daily

4. How often during the last year have you found that you were not able to stop drinking once you had started?

0 Never 1 Less than 2 Monthly 3 Weekly 4 Daily or
monthly almost daily

5. How often during the last year have you failed to do what was expected of you becanse of drinking?

0 Never 1 Less than 2 Monthly 3 Weekly 4 Daily or
monthly almost daily

drinking session?

6. How often during the last year have you needed a first drink in the morning to get yourself going after a heavy

0 Never 1 Less than 2 Monthly 3 Weekly 4 Daily or
monthly almost daily

7. How often during the last year have you had a feeling of guilt/ remorse after drinking?

0 Never 1 Less than 2 Monthly 3 Weekly 4 Daily or
monthly almost daily

8. How often during the last year have you been unable to remember what happened the night before because you had

been drinking?

0 Never 1 Less than 2 Monthly 3 Weekly 4 Daily or
monthly almost daily

9. Have you or someone else been injured becanse of your drinking?

0 No ‘ 2 Yes, but not in the past year ‘ 4 Within the past year

10. Has a relative, friend, doctor, or other health worker been concerned about your drinking or suggested that you
cut down?

0 No ‘ 2 Yes, but not in the past year ‘ 4 Within the past year

" A score of 8+ suggests at-risk drinking or a mild AUD.
“The higher the score, the greater the likelihood of AUD. A score of 20+ indicates a strong chance

of AUD.




Laboratory measures

Laboratory measures can be used to confirm clinical suspicion and monitor response to treatment

(15, 10).
GGT e 35-50% sensitive for detecting 4+ drinks/day
e Half-life four weeks
e Also elevated by hepatic enzyme inducers (e.g., phenytoin), diabetes, obesity, etc.
MCV e Somewhat less sensitive than GGT

At least three months to return to baseline

Also elevated by medications, folic acid and B12 deficiency, liver disease,

hypothyroidism, etc.

Identification of alcohol problems in primary care

System Presenting complaint Clue that problem may be alcohol-related
Musculo-  Trauma e Recurrent
skeletal e Not related to sports activities
e  Occurs during/after social event
GI Gastritis and esophagitis e Resolved with abstinence or reduced drinking
e Not triggered by usual risk factors (fatty meals,
NSAID:s)
Hepatic Fatty liver e Not explained by other conditions (obesity,
Elevated GGT/AST diabetes, viral hepatitis, medication use)
Signs of liver dysfunction
Cardio- Hypertension e 3+ standard drinks consumed daily
vascular e Relatively resistant to anti-hypertensive meds
e BP improves with abstinence or reduced drinking
Sleep Sleep apnea e Resolves with abstinence or reduced drinking
Insomnia e No trouble falling asleep but disturbed by vivid
dreams in middle of night and/or eatly morning
Social Problems with relationships e  Fails to meet work or family obligations because of
at home and at work drinking or recovering from drinking
e [s argumentative, emotionally labile, or sleepy after
4+ standard drinks
Psychiatric Anxiety and depression e Rapid improvement in anxiety or mood with first
1-3 drinks (though mood often worsens with 4+
standard drinks)
e  Worse during periods of drinking, better with
reduced drinking/abstinence
e Relatively unresponsive to medical or counselling
interventions to improve anxiety/mood




Diagnosis: At-risk drinking, mild AUD, moderate AUD, severe AUD

Most heavy drinkers are at-risk drinkers or have a mild AUD. They drink above the low-risk

guidelines, but are often able to drink moderately, have not suffered serious social consequences of

drinking, and do not go through withdrawal. They often respond to brief advice and reduced

drinking strategies.

Patients with moderate to severe AUDs often have withdrawal symptoms, rarely drink moderately,

continue to drink despite knowledge of social or physical harm, and spend a great deal of time

drinking, neglecting other responsibilities. They generally require abstinence and more intensive

treatment.

At-risk drinking Moderate or severe AUD
or mild AUD

Withdrawal symptoms No Often

Standard drinks 14+ per week 40—60+ per week

Drinking pattern Variable; depends on situation ~ Tends to drink a set amount

Daily drinker Less likely More likely

Social consequences None or mild Often severe

Physical consequences None or mild Often severe

Socially stable Usually Often not

Neglect of major responsibilities ~ No Yes

Management of at-risk drinking and mild AUDs

Patient intervention (17, 18)

Review low-risk drinking guidelines.

Link alcohol to patient’s own health condition if possible.

Review non-specific sedative effects of alcohol (fatigue, insomnia, low mood).
Ask patient to commit to a drinking goal: reduced drinking or abstinence.

If unwilling to commit, continue to ask about drinking at every office visit.

If reduced drinking goal chosen:

® Have patient specify when, where and how much they intend to drink.

= Give tips on avoiding intoxication (see below).

= Ask patient to keep a daily record of drinking.

Monitor GGT and MCV at baseline and follow-up.

Identify triggers to drinking (e.g., emotions, social events) and develop plan to deal with
triggers.

Have regular follow-ups.

Consider referral to alcohol treatment program if problem persists.




Tips to reduce alcohol intake

Set a goal for reduced drinking. The goal should specify the amount and circumstances of
each drinking day (e.g., no more than three standard drinks on Thurs, Fri, Sat; no drinking
alone). The goal should include non-drinking days.

Record drinks on a calendar, log book, or app.

Arrive and leave drinking events at a pre-determined time (e.g., only stay at a pub or party
for three hours). If this is unlikely to work, avoid drinking events altogether.

Avoid people and places associated with heavy drinking.

Eat before and while drinking.

Start drinking later in the evening or night.

Switch to a less preferred alcoholic drink.

Pace your drinking (e.g., no more than one drink per 45-60 minutes).
Sip drinks slowly.

Alternate alcoholic drinks with non-alcoholic drinks.

Dilute drinks with mixer.

Wait for 20 minutes between deciding to drink and actually having a drink.

Management of moderate and severe AUDs

Patient intervention

Explain health effects of alcohol, linking them to patient's condition; reversible with
abstinence.

Explain that within days or weeks of abstinence, most patients have improved sleep, mood,
and energy level.

Explain that alcohol use disorder is a chronic illness, that it can happen to “good” people,
that effective treatments are available, and that prognosis is good with treatment.

Ask whether patient is willing to commit to a drinking goal (abstinence or reduced drinking).
If the patient is not ready to commit, ask about drinking and readiness to change at each
visit.

If ready to commit, negotiate a written drinking goal:

= Abstinence is more likely to be successful.

= [f reduced drinking goal is chosen, encourage a time-limited trial.

Consider planned detoxification if at risk for withdrawal (6+ standard drinks/day, morning
ot afternoon tremor/anxiety).

Treat concurrent conditions (e.g., anxiety, depression, hypertension, liver disease).

Routinely offer pharmacotherapy: disulfiram, naltrexone, acamprosate, baclofen,
gabapentin, topiramate.
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Encourage patient to make healthy lifestyle choices:

® Avoid people and places associated with drinking.

*  Spend time with supportive family and friends.

= Take daily walks (if health permits).

*  Maintain regular sleeping/waking schedule.

® Plan regular activities outside the house as feasible.

Review options for formal treatment (residential, day, outpatient).

Encourage access to local addiction services through a local directory.
Recommend AA for group support, practical advice, and as a way to overcome loneliness
and boredom; suggest Al-Anon for families or caregivers (19).

Arrange follow-up; routinely monitor drinking through self-report, GGT, MCV.
Acknowledge successes, even if partial or temporary.

If patient relapses, encourage contact and reconnection with treatment.

Management of alcohol withdrawal

Clinical features of withdrawal

Starts 6—12 hours after last drink

Peaks at 2472 hours

Resolves in 3—10 days (or longer)

Tremor is most reliable feature (postural, intention, not a resting tremor)

Other features: sweating, vomiting, anxiety, tachycardia, hypertension, ataxic gait

Risk factors for withdrawal

6+ standard drinks/day for 1+ weeks; risk increases with amount consumed

Past seizures/DT's risk factor for future seizures/DT's

Withdrawal management options

Indications for office management of withdrawal:

Reports frequent withdrawal symptoms

Committed to abstinence and willing to start psychosocial treatment and/or anti-alcohol
medications

No history of seizures, DTs, or ED visits or hospitalizations due to withdrawal

Not on high doses of opioids or sedating medications.

Does not have cirrhosis with liver dysfunction

Has supports at home

11



Indications for home management of withdrawal:
e Office management not feasible
e A spouse, relative, or friend agrees to dispense the medication
e No history of severe withdrawal (seizures, delirium, hospital admissions)
e Treatment plan in place (anti-alcohol medication, ongoing counselling, AA, etc.)
o Age <065
e No hepatic decompensation (ascites, encephalopathy)

e Patient agrees not to drink while taking medication

Indications for ED management of withdrawal:
e History of seizures, DTs, or ED visits or hospitalizations due to withdrawal
e On high doses of opioids or sedating medications
e Has advanced cirrhosis
e Tacks supports at home
e No treatment plan in place
e Age =05

Office withdrawal protocol
Before treatment:
e Advise patient to have their last drink the night before the morning appointment.

e If patient shows up intoxicated, reschedule and/or admit to withdrawal management.

Withdrawal severity scales:
(1) Clinical Institute Withdrawal Assessment for Alcohol, Revised (CIWA-Ar) (20): Standard
monitoring scale, strong evidence of validity
(2) Sweating, Hallucination, Orientation, Tremor (SHOT) scale (21): Simple scale validated in
the ED

Diazepam vs. lorazepam:
e Diazepam is first-line medication.
e Use lorazepam instead if patient is 60 or older, is on opioids or other sedating medications,
has low serum albumin from any cause, or has liver dysfunction (i.e., clinical or laboratory
signs of cirrhosis, e.g., low albumin, high bilirubin/INR).

12



Treatment:

Administer CIWA-Ar or SHOT every 1-2 hours.

Give diazepam 10-20 mg (PO/IV) or lorazepam 2—4 mg (SL/PO/IM/IV) for CIWA-Ar =
10 or SHOT = 2.

Treatment is complete when CIWA-Ar < 8 or SHOT = 1 on 2 consecutive occasion and
patient has minimal or no tremor.

Send the patient to ED if patient has not improved or has worsened despite 3—4 doses; if
they display marked tremor, vomiting, sweating, agitation, or confusion; or if they have risk
factors for electrolyte imbalance or arrhythmias (e.g., diuretics, heart disease, diabetes).

On discharge:

Initiate anti-alcohol medication.

Advise patient to attend AA or other psychosocial treatment program.
Arrange follow-up in a few days (1-2 days if lorazepam was used).
Ensure patient leaves accompanied by friend or relative.

If uncertain whether withdrawal is resolved, give diazepam 10 mg q4h (4-5 10 mg tablets) or
lorazepam 1-2 mg q4H (10—12 1 mg tablets) for tremor, to be dispensed by partner if
possible.

13



Withdrawal severity scales
(1) CIWA-Ar scale

NAUSEA AND VOMITING

Ask “Do you feel sick to your stomach? Have you vomited?”
Observation

0 no nausea and no vomiting

1

2

3

4 intermittent nausea with dry heaves

5

6

7 constant nausea, frequent dry heaves and vomiting

AGITATION

Obsetvation

0 normal activity

1 somewhat more than normal activity
2

3

4 moderately fidgety and restless

5

6

7 paces back and forth during most of the interview, or constantly
thrashes about

TREMOR

Arms extended and fingers spread apart
Observation

0 no tremor

1 not visible, but can be felt fingertip to fingertip
2

3

4 moderate, with patient’s arms extended

5

6

7 severe, even with arms not extended

TACTILE DISTURBANCES

Ask “Have you any itching, pins and needles sensations, any burning or
numbness, or do you feel bugs crawling on your skin?”’
Observation

0 none

1 very mild itching, pins and needles, burning or numbness
2 mild itching, pins and needles, burning or numbness

3 moderate itching, pins and needles, burning or numbness
4 moderately severe hallucinations

5 severe hallucinations

6 extremely severe hallucinations

7 continuous hallucinations

PAROXYSMAL SWEATS

Observation

0 no sweat visible

1 barely perceptible sweating, palms moist

3
4 beads of sweat obvious on forehead
5
6

7 drenching sweats

AUDITORY DISTURBANCES

Ask “Are you more aware of sounds around you? Are they harsh? Do
they frighten you? Are you hearing anything that is disturbing to you?
Are you hearing things you know are not there?”

Observation

0 not present

1 very mild harshness or ability to frighten

2 mild harshness or ability to frighten

3 moderate harshness or ability to frighten

4 moderately severe hallucinations

5 severe hallucinations

6 extremely severe hallucinations

7 continuous hallucinations

ANXIETY

Ask “Do you feel nervous?”

Observation

0 no anxiety, at ease

1 mildly anxious

2

3

4 moderately anxious, or guarded, so anxiety is inferred
5

6

schizophrenic reactions

7 equivalent to acute panic states as seen in severe delirium or acute

VISUAL DISTURBANCES

Ask “Does the light appear to be too bright? Is its colour different?
Does it hurt your eyes? Are you seeing anything that is disturbing to
you? Are you seeing things you know are not there?”

Observation

0 not present

1 very mild sensitivity

2 mild sensitivity

3 moderate sensitivity

4 moderately severe sensitivity

5 severe hallucinations

6 extremely severe hallucinations

7 continuous hallucinations

HEADACHE, FULLNESS IN HEAD

Otherwise, rate severity.
Observation

0 not present

1 very mild

2 mild

3 moderate

4 moderately severe

5 severe

6 very severe

7 extremely severe

Ask “Does your head feel different? Does it feel like there is a band
around your head?” Do not rate for dizziness or light-headedness.

ORIENTATION AND CLOUDING OF SENSORIUM
Ask “What day is this? Where are you? Who am I?”
Obsetvation

0 oriented and can do serial additions

1 cannot do serial additions or is uncertain about date

2 disoriented for date by no more than 2 calendar days

3 disoriented for date by more than 2 calendar days

4 disoriented for place and/or person

14



(2) SHOT scale

Sweating 0 — No visible sweating
1 — Palms moderately moist
2 — Visible beads of sweat on forehead

Hallucinations 0 — No hallucinations

“Are you feeling, seeing, or hearing anything that is disturbing to 1 — Tactile hallucinations only

you? Are you seeing or hearing things you know are not therer” 2 — Visual and/or auditory hallucinations

Orientation 0 — Oriented

“What is the date, month, and year? Where are you? Who am I?” 1 — Disoriented to date by one month or more
2 — Disoriented to place or person

Tremor 0 — No tremor

Extend arms and reach for object. 1 — Minimally visible tremor

Walk across hall (optional). 2 — Mild tremor

3 — Moderate trtemor

4 — Severe tremor

" False positives: Interpret SHOT with caution if patient has a febrile illness, cerebellar disease ot
benign essential tremor, psychosis, dementia, impaired consciousness, or delirium not related to

alcohol.

Discontinuation
e Discontinue H and O if zero at baseline.
e Ifeither H or O are greater than zero, assess and treat for delitium, encephalopathy, and/or

psychosis.

History of seizures
e Diazepam 20 mg (PO/IV) or lorazepam 2—4 mg (SL/PO/IM/IV) q 1-2H x 3 doses,
regardless of SHOT score.

15



Home management of withdrawal

Protocol

Instruct patient to have last drink the night before

Instruct patient to take diazepam 10 mg every 4 hours as needed for tremor (dispensed by
spouse, relative, or friend)

Prescribe no more than 60 mg diazepam
Reassess the next day (by phone or in person)

Clinic visit within 2-3 days

Anti-alcohol medications

Medication overview

Anti-alcohol medications should be routinely offered to patients with AUDs. They reduce
alcohol use, have a good safety profile, and help retain patients in psychosocial treatment.
Medications:

= Level I evidence of effectiveness: naltrexone, acamprosate

® Level IT evidence of effectiveness: topiramate, gabapentin, baclofen

Level I medications have the strongest evidence of effectiveness; Level 11 medications are
not officially indicated for alcohol use disorders, but have been shown to be effective in
controlled trials.

Choice of medication is based on individual considerations (such as side effects or cost).
Titrate dose until cravings are mild and patient is abstinent, or until troublesome side effects
emerge.

If effective, prescribe for at least six months (all medications are safe for long-term use). The
medication can be discontinued when patient is abstinent or has markedly reduced drinking
for at least several months, has minimal cravings, has social supports and non-drug ways of
coping with stress, and is confident that he or she no longer needs it to prevent relapse. The
medication can be restarted again if patient does relapse.

16



Availability of medication

The public formulary status of naltrexone and acamprosate varies by region:

Naltrexone Acamprosate
AB Not covered Not covered
BC Limited coverage Limited coverage
MB Not covered Not covered
NB Special authorization Special authorization
NL Not covered Special authorization
NS Exception status Exception status
NT Aleohol dependency listed as condition with restricted benefits
NU Aleohol dependency listed as condition with restricted benefits
ON Exceptional status Exceptional status
PE Special authorization Special authorization
QC Covered Exceptional medication
SK Exception status Exception status
YT Covered under certain plans Covered under certain plans
NIHB* Covered Limited use benefit

“The Non-Insured Health Benefits (NIHB) program covers registered First Nations persons and

recognized Inuit.

Early initiation of treatment is important because patients are at high risk for relapse and
treatment drop-out in the first few weeks of abstinence; therefore, gabapentin, topiramate,
or baclofen may be prescribed while waiting for approval of naltrexone or acamprosate.
Disulfiram is only available in Canada as a compounded medication. Patients can ask their
pharmacy to arrange for compounding.

17




Medications

1.

Disulfiram (22-26)

Action
e Acetaldehyde accumulates when alcohol consumed, causing toxic reaction.

e Most effective when taken with supervision of pharmacist or family member
Side effects

o With alcobol: Vomiting, flushed face, and headache lasting several hours.

o Withont aleohol: Headache, anxiety, fatigue, garlic-like taste, acne, peripheral neuropathy (with prolonged
use). May cause depression.
Contraindications and precautions

e Alcohol reaction can cause severe hypotension and arrhythmias, especially in patients with heart
disease or on antihypertensives.

e To avoid reaction: Wait at least 24—48 hours between last drink and first pill. Wait at least 7—10 days
between last pill and first drink.

e May trigger psychosis at higher doses (500 mg). Recommended dose appears safe in schizophrenia.
e (Can cause toxic hepatitis.

e Contraindicated in cirrhosis, pregnancy, and unstable cardiovascular disease.
Dose

e 125 mg PO OD usual dose.

e Increase to 250 mg if patient reports no reaction to alcohol.

Naltrexone (27)

Action

e Blocks opioid receptor; reduces euphoric effect of drinking.

Side effects

e Nausea, headache, dizziness, insomnia, anxiety, sedation.

e Blocks analgesic action of opioids.

Contraindications and precautions

e  Pregnancy.

e Will trigger severe withdrawal in patients on opioid medications.

e (Can cause reversible elevations in AST and ALT; if pre-existing liver disease, order AST and ALT at
baseline and at 3-4 weeks, and discontinue naltrexone if levels tise mote than 3x baseline.

Dose

e 25 mg OD x 3 days to reduce GI side effects; then 50 mg PO OD.

e Titrate to 100-150 mg per day if 50 mg has minimal effect on craving.

e Patients do not need to abstain before starting.

18




3. Acamprosate (28, 29)

Action

e Glutamate antagonist.

e Relieves subacute withdrawal symptoms (insomnia, dysphoria, cravings).
e Works best if abstinent several days prior to initiation.

Side effects

e Diarrhea.
Contraindications and precautions

e Renal insufficiency.
e Pregnancy.
Dose

® 0666 mg tid; 333 mg tid if renal impairment or BW < 60 kg.

Topiramate (30-32)

Action

e Modulates GABA system.

e May improve sleep and mood disturbance in early abstinence.

Side effects

e  Sedation, dose-related neurological effects (dizziness, ataxia, speech disorder, etc.) resolve over time.
Contraindications and precautions

e Can cause weight loss (risk for underweight patients).

e Lower dose needed in renal insufficiency.

e (Can cause glaucoma or renal stones.

Dose

e Initial dose 50 mg OD; titrate by 50 mg to a maximum dose of 200-300 mg daily.

Gabapentin (33-35)

Action

e Modulates dopamine.
Side effects

e Dizziness, sedation, ataxia, nervousness.
Contraindications and precautions

e (Can cause suicidal ideation (rare).
Dose

e Initial dose 300 mg bid—tid. Optimal dose is 600 mg tid.
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6. Baclofen (36, 37)

Action

e  GABA agonist.

Side effects

e Drowsiness, weakness, can cause or worsen depression.
e Safe in patients with liver disease.

Contraindications and precautions

e Lower dose with renal insufficiency.

e Use with caution in patients on tricyclic anti-depressants or MAO inhibitors.
Dose

e Initial dose 5 mg tid, increase to 10 mg tid. Maximum daily dose 80 mg.

Management of common outpatient alcohol-related problems

Alcohol-related mood and anxiety disorders (38)

e May be primary or alcohol-induced. Alcohol-induced disorders tend to resolve within weeks
of abstinence or reduced drinking, whereas primary disorders remain the same or improve
only marginally.

e Always ask patients with alcohol problems about mood, and ask patients with mood
problems about alcohol.

e Treat alcohol and mood disorders concurrently.

e Consider a trial of antidepressant medication if:
=  Symptoms persist after four weeks of abstinence.
= Unable to sustain abstinence for several weeks.

* Possible primary mood disorder: depression precedes drinking; strong family history.
= Severe depression (e.g., suicidal ideation).

e Long-term benzodiazepine use in heavy drinkers creates risk of accidents, overdose, and
misuse.
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Insomnia, non-restorative sleep

Cause Comment Management
Sleep apnea May contribute to hypertension, Abstinence

accidents, arrhythmias.
Alcohol withdrawal Can cause night-time seizures. Abstinence

Treat withdrawal

Subacute alcohol Common in first few weeks of Acamprosate, topiramate, gabapentin
withdrawal abstinence.
Chronic night-time Causes rebound REM and fitful Abstinence
alcohol use sleep. Trazodone, tryptophan

Avoid benzodiazepines

Alcoholic liver disease
(1) Fatty liver
e First and most common phase of alcohol liver disease
e Usually asymptomatic, reversible with abstinence
e [Large liver on exam and ultrasound
e Elevated GGT

(2) Alcoholic hepatitis
e Usually asymptomatic but occasionally very severe
e Diagnose elevated AST > ALT

e Advise patient that repeated and prolonged hepatitis may lead to cirrhosis

(3) Cirrhosis (39)

Risk
e Over 10-20 years, 10-20% risk of cirrhosis with 6 (men) or 3 (women) standard drinks per
day
Physical signs

e Spider nevai, gynecomastia (estrogen not metabolized)

e Ascites, peripheral edema, right heart failure (low albumin, portal hypertension)

e Firm liver edge
e Splenomegaly (portal hypertension)
e Asterixis, signs of encephalopathy
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Diagnostic tests
e MGGT (enzyme induction)
e MAST > ALT (alcoholic hepatitis)
e MINRMbilirubin, ¥ albumin (liver unable to synthesize protein)
e Mbilirubin, low platelets (due to splenomegaly and portal hypertension)
e U/S unreliable, except if splenomegaly present (portal hypertension)
e Check for other cause of cirrhosis (e.g., hepatitis B, C)
e If concerned about encephalopathy, check serum ammonia

e Biopsy if cause uncertain

Outpatient management
(a) Prevent progression
e Abstinence
®  5-year survival in cirrhosis with complications: abstainers 60%, non-abstainers 34%.
= Risk of variceal bleed 10 times greater with recent heavy drinking than with abstinence
= Abstinence crucial if hepatitis C positive

e Avoid NSAIDs and limit acetaminophen to 2-3 g daily (only as necessary; patient must be
abstinent).
(b) Liver transplant

e Most effective treatment for cirrhosis

e To get on transplant list, patients require 6 months to 2 years of abstinence as well as a
treatment program
(c) Encephalopathy
e Avoid benzodiazepines; use caution with other sedating drugs

e Lactulose (30—45 mL orally 3 times a day) if at high risk or early signs: poor concentration,
day-night reversal, inattention, slow responses.

e Urgent intervention for triggers: electrolyte imbalance, blood loss, high protein meal,
benzodiazepines, infection
(d) Ascites

e Jow salt diet
e Moderate fluid intake

e Judicious use of diuretics (e.g., spironolactone)
(e) Portal hypertension

e Regular endoscopic measurement of portal pressures

e Nadolol if portal hypertension
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Hypertension
e Consumption of 3+ standard drinks/day can cause or exacerbate hypertension.

e Patients with alcohol-induced hypertension tend to be refractory to antihypertensive
medication.

e Hypertension resolves within weeks of abstinence or reduced drinking.

Neurological conditions
e Alcohol-induced dementia, cerebellar ataxia, peripheral neuropathy, parkinsonism

e Conditions often improve with abstinence over weeks/months

Dilated cardiomyopathy
e Presents with heart failure and arrhythmias

e Excellent prognosis; sometimes completely resolves within months of abstinence

GI bleed
e  (astritis, esophagitis: abstinence, PPI

e THsophageal varices: abstinence, treatment of portal hypertension, treatment of cirrhosis

Prescribing benzodiazepines and opioids (40)

e Risk of overdose and accidents greatly increased when combining benzodiazepines or
opioids with alcohol.

e Both medications should be routinely tapered to the lowest effective dose in the elderly.

Reporting to the Ministry of Transportation

Suggested criteria for reporting

e Patient admits to drinking and driving.

e Family member informs you that patient is drinking and driving.

e Patient drinks steadily throughout the day and regularly drives.

e Patient drove to your clinic while intoxicated.

e Patient regularly drives and has recently experienced severe withdrawal or complication of
withdrawal (e.g., seizure).

e Patient has blackouts caused by alcohol consumption.

e Patient has other alcohol-related complications that impair driving ability (e.g., cerebellar
ataxia, recurrent trauma, sleep apnea, on high doses of opioids or benzodiazepines, hepatic
encephalopathy).
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Management of patients with suspended licenses

e [xplain to the patient that you have a legal obligation to report.

e Patients may ask you to give them a chance to abstain and attend treatment before deciding
to report them.

e However, trusting the patient to comply with your instructions is not considered an adequate
reason for failing to report. Therefore, take the following precautions when delaying
reporting:

* Inform the patient that you will report if patient misses follow-up appointments or if
monitoring or history suggests ongoing drinking.

*  Order GGT and MCV regularly.

* Consider urine ethyl glucuronide every 1-2 weeks; EG detects alcohol consumption for
several days after last drink.

®  Check urine creatinine to detect tampering.

e To lift the suspension, the patient must have attended treatment and maintained abstinence
or low-risk drinking for a specified number of months (usually one year).

e Monthly appointments are recommended. At each appointment:
= Ask about alcohol consumption and attendance at AA and treatment programs.
®  Order GGT and MCV.

* With the patient’s permission, ask the spouse/partner or close family member to
corroborate the patient’s reported alcohol consumption.

e Write follow-up letter to Ministry if patient is abstinent at 6 months and at one year.
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